ZEPRO

Z-LYFTEN PRODUKTION AB

55689
MONTERINGSANVISNING
INSTALLATION INSTRUCTIONS
Iveco med dragkrok
Endast 3.5 tons chassie
Iveco with tow hook
Only 3.5 tons chassis
2012-04-04
Forsaljning/Sales/Verkauf Fabrik/Factory/Fabrik
Mossvagen 8, 641 49 KATRINEHOLM, SWEDEN Allévagen 4, 840 73 BISPGARDEN, SWEDEN
Telephone: +46 150 - 489550 Telephone: +46 696 - 17200
Telefax: +46 150 - 489551 Telefax: +46 696 - 17244
E-mail: zepro@zepro.com E-mail: info@zepro.com

Internet: WWWw.Zzepro.com






Monteringsanvisning / Installation instruction

Art. no 56418
ingadende detaljer / included parts

Montageborras
Pos. Benamning Description Antal/Qty | Art. nr.
1. | Monteringssats Mounting bracket kit 1 53642
2. Forstarkning Reinforcement Plate 2 56441
3. | Skruv M12x30 Screw M12x30 10 21973
4. | Bricka Washer 20 20181
5. | Mutter M12 Nut M12 10 21664
6. | Fastplat 75x549 Bracket 75x549 2 56440

Observera denna monteringssats ar endast godkand att anvandas pa IVECO Daily
3.5 tons chassi.

Observe that this mounting bracket is only allowed to be used on IVECO Daily 3.5
tons chassis.



Monteringsanvisning / Installation instruction

1. Borra hal i hjalpramen med & 12,5 mm. Montera dar-
efter ramforstarkning 56441 med tillhérande 2st M12x30
skruv, brickor och muttrar. Atdragningsmoment 80 Nm.
Se bild.

(Pga. atkomligheten sa kan dessa hal med férdel borras
innan pabyggnad monteras pa chassie.)

1. Drill in the sub frame with @ 12,5 mm. Thereafter
assembles the reinforcement plate 56441 with 2 pce.
M12x30 screw, washers and nuts. Torque 80 Nm. See
picture.

(Due to accessibility can these holes with advantage be
drilled before body is assembled at chassis.)

2. Borja med att montera de mindre ramfastena pa lyftens
stomme. Skruva darefter ihop de storre ramfastena med
de mindre med 2 skruvar pa varje. Se bild.

2. Assemble the smaller brackets at the tail lifts support
frame. Thereafter assemble the smaller and bigger brack-
ets together with 2 screws each. See picture.

3. Montera drag konsol pa lyften. Se separat mont. anvis-
ning: art. nr 55423

3. Assemble tow hook at tail lift. See separate installation
instruction: art: nr 55423

4. Montera lyften enligt ordinarie anvisning (art. nr 54990,
kapitel 5).

4. Assemble tail lift according to standard installation
instruction (art. no. 54990, chapter 5).

Borra i hjalpramen med diameter 12,5 mm
Drill in the sub frame with diameter 12,5 mm

Ramférstarkning 56441
Reinforcement plate 56441

2 skruvar
2 screws '




Monteringsanvisning / Installation instruction

5. Méat sa att stora ramfastet kommer 75 mm under ram-
balk och att samma ramfaste mater mellan 0 till 150 fran
bakkant rambalk. Se bild.

5. Measure so the big bracket comes 75 mm below frame
beam and that same bracket measures between 0-150
mm from rear frame beams. See picture.

6. Kontrollmat L och H matten s& de sammanfaller med
tabellmatten (se bilaga) fér drag godkannande med
godkanda dragkonfigurationer art. nr. 56054. Det kan bli
nodvandigt att justera ramfastenas lage, viktigt ar dock
att de haller sig inom angivna matt i punkt 5.

6. Check L and H measures so they concur to table
measures (see appendix) for tow hook approval art. no.
56054. It can be necessary to adjust the position of the
brackets, it's important that they are within given mea-
sures in point 5.

7. Efter justering, borra hal och skruva darefter fast de
stora ramfastena i bil- och hjalpramen. Se bild for place-
ring av skruvar: 1 och 2 = rekommenderas. 3 = undviks
om méjligt, endast om 1 eller 2 ej gar. Atdragningsmo-
ment 120 Nm.

7. After adjustment, drill holes and fasten thereafter the
bigger brackets to truck- and sub frame. See pictures
for recommended placing of bolts, 1 and 2 = recom-
mended, 3 = avoided if possible, only if 1 and 2 don’t fit).
(torque=120 Nm).

8. Demontera skruvarna mellan stora och lilla ramfastena
en sida i taget. Se till att lyften inte flyttar sig ur lage.

8. Dismantle the screws between the big and small
bracket. Ensure that the tail lift doesn’t move out of posi-
tion.

Justerbar mellan 0-150 mm
Adjustable between 0-150 mm

L

o ooo
o oo0o

—JooQooooQ

Demontera skruvar
Dismantle screws




Monteringsanvisning / Installation instruction

9. Montera fastplat 56440 i de tva bakre befintliga halen.
Borra sedan det framre med @ 12,5 mm och montera
med 1st M12x30 skruv, bricka och mutter. Atdragnings-
moment 80 Nm. Se bild.

9. Assemble bracket 56440 in the two rear existing
holes. Thereafter drill the front hole with @ 12,5 mm and
assemble with 1 pce. M12x30 screw, washer and nut.
Torque 80 Nm. See picture.

10. Borra i fastplaten med @ 14 mm. Montera darefter
ihop det stora och det lilla ramféastet som demonterades i
punkt 8 med minst 4 st M14x45 pa vardera sida. Atdrag-
ningsmoment 120 Nm. Se bild.

10. Drill in the bracket with @ 14 mm. Thereafter as-
semble together the big and the small bracket which was
disabled in point 8 with at least 4 pcs. M14x45 at each
side. Torque 120 Nm. See picture.

11. Upprepa steg 8 till 10 for andra sidan.
11. Repeat step 8 to 10 for the other side.

12. Demontera lyften fran jiggen och darefter jiggen fran
flaket. Fortsatt med montaget enligt standardanvisning.
12. Dismantle the tail lift from the jig and thereafter the jig
from the trucks bed. Carry on with the assembly accord-
ing to standard installation instruction.

Borra i hjalpramen med @12,5 mm
Drill in sub frame with @12,5 mm

N,

W=

B

N

Minst 4 st bultar med minst 6 hals bredd.
At least 4 bolts with at least 6 holes wide.



